Project Descriptions for January 17, 2024

Board of Trustees Meeting

Asset Management Planning Commitments

Peabody DW-23-137

Peabody Water Asset Management

The Project will build out and refine data in the City's water GIS to better represent recent records to
locate above ground infrastructure such as hydrants and valves.

Ware CW-23-50

Town of Ware Wastewater Asset Management Plan

The Project is to expand upon the Town's horizontal asset mapping efforts to develop a comprehensive
Asset Management Plan (AMP) that includes vertical assets at one sewer pumping station and the
Town’s wastewater treatment plant, as well as horizontal assets within the sewer collection system.

Asset Management Planning Commitments and Agreements
[...]
- Dissolved air floatation (DAF) for removal of larger, coagulated solids

- Granular activated carbon (GAC) filtration for removal of per- and polyfluoroalkyl

substances (PFAS) and smaller, finer solids

- Chlorine addition for disinfection and pH adjustment for corrosion control
The new TTRWTP will incorporate improved treatment technology in order to provide high quality
finished water and to maintain distribution system residuals. The regional facility, with a design
capacity of 12.5 MGD, would meet all current and anticipated drinking water standards, and would
also improve the aesthetic quality of drinking water for Braintree, Randolph, and Holbrook.

Raynham Center Water District DW-23-143

PFAS Water Treatment Plants

The Project includes the construction of two PFAS water treatment plants, one at the Lake Nip site and
one at the Gushee Pond site.

Scituate DW-23-125

Surface Water Treatment Plant

The Project includes the construction of a new water treatment facility in accordance with the
Administrative Consent Order (ACO) received in August 2020. The new water treatment facility will
include plate settler clarification, dual media filter treatment, new emergency back-up power, intake
piping, interconnection piping and appurtenances. The completed project will improve drinking water
quality by reducing high manganese and iron concentrations and eliminate microbiological
contaminations and discoloration.

Sharon DW-23-123

Wells 2 & 4 Water Treatment Plant

The Project consists of the construction of a permanent treatment facility to reduce PFAS6 and
manganese levels in the finished water from Wells 2 & 4.

Springfield Water And Sewer Commission DW-23-140

Replacement of Water Treatment Plant — Phase 2B

The Project consists of the construction of a water treatment plant with new treatment processes
including coagulation, flocculation, Dissolved Air Flotation (DAF) and filtration to replace the existing
direct filtration and slow sand filtration processes. The DAF as a clarification process will increase
removal of natural organic matter to achieve compliance with Disinfection Byproduct (DBP)
maximum contaminant levels (MCLSs).



Sudbury Water District DW-23-138

East Street WTP PFAS Treatment

The Project includes construction of a permanent treatment facility consisting of two 10-foot diameter
Granular Activated Carbon pressure vessels and four 6-foot diameter ion exchange resin vessels. The
vessels will be housed in a building adjacent to the East Street WTP.

Water Supply District of Acton DW-23-126

PFAS Treatment at South Acton WTP

The Project includes the construction of a building addition at the existing South Acton WTP site to
house the equipment needed for PFAS removal. Treatment will include Granular Activated Carbon
and/or lon Exchange. The completed project will improve drinking water quality by reducing high
PFAS concentrations.

Water Supply District of Acton DW-23-127

PFAS Treatment at Central Acton WTP

The Project includes PFAS treatment including the construction of a building addition at the existing
Central Acton WTP site to house the equipment needed for PFAS removal. Treatment will include
Granular Activated Carbon and/or lon Exchange, and the connection of two bedrock wells to the
Central Acton WTP to reduce the PFAS concentration by blending the two new sources with the
existing Conant sources at the CAWTP.

Webster DW-23-119

PFAS Water Treatment Plants

The Project consists of the construction of two new PFAS water treatment plants and a meter system
upgrade project. The WTPs will remove PFAS to below regulatory limits from both the Memorial
Beach and Bigelow Well Sites. The proposed new WTP at the Bigelow site will also remove
manganese to below regulatory limits. Two replacement wells will also be installed to improve system
redundancy. The water meter upgrade project will significantly reduce the Town's unaccounted for
water (UAW).

West Bridgewater DW-23-124

West Bridgewater Long Term PFAS Compliance

The Project consists of the construction of a PFAS treatment modification to the Manley Street Water
Treatment Facility to comply with the PFAS6 MCL.

Westborough DW-23-129

Oak Street WTP PFAS Improvements

The Project includes the construction of a treatment process at the Oak Street Water Treatment Plant
(WTP) for the removal of elevated concentrations of perfluoroalkyl substances (PFAS) from two
groundwater wells, one of which is above the Massachusetts Maximum Contaminant Limit. The
treatment process will consist of two trains of two, twelve-foot diameter pressure vessels in lead/lag
configuration, each filled with 20,000 pounds of granular activated carbon (GAC). Based on rapid
small scale column testing, GAC will remove PFAS for an extended period to non-detectable
concentrations of PFAS. The treatment process will be installed in an extension to the existing Oak
Street WTP and involve other minor upgrades to the existing facility.



Winchendon DW-23-110

Water Transmission Main Replacement

The Project includes the construction of approximately 21,000 linear feet of new 12" ductile iron water
transmission main in Winchendon and Ashburnham. The Project also includes installation of 2 water
meter vaults, 2 bridge crossings, and 1 culvert crossing. The Project will replace the existing water
main that was installed in the early 1950's and has a history of excessive breaks. The existing water
main is the sole transmission water main providing water to the Town of Winchendon and many
residents within the Town of Ashburnham.

Clean Water Agreements

Massachusetts Water Resources Authority CW-23-60

DITP Asset Protection Phase 3 Contract No. 7110 HVAC Equipment Replacement

Replacement of various Heating, Ventilation and Cooling units through the treatment plant.
Replacements include fan coil units, air handling units, chiller systems, the WWTP central HVAC
control system, and 29 existing fume hoods in the Laboratory.

Contract Nos. 7059/7420 Switchgear and NMPS MCC Replacements
Replacement of various electrical low voltage distribution equipment that provides power to critical
pumping stations and laboratory processes.

Contract No. 7051 Fire Alarm Replacement

Replacement of the central fire detection and alarm system throughout the treatment plant. This project
will ensure that the plant continues to meet its discharge permit requirements by replacing obsolete
equipment and systems. Some of the contracts are expected to result in decreased required maintenance
and/or lower operating costs. All equipment is at the end of its useful life.

Massachusetts Water Resources Authority CW-23-61

DITP Clarifier #2

The Massachusetts Water Resources Authority’s project is needed to correct deficiencies noted during
the first Primary & Secondary Clarifier project. Project will include the replacement of systems such
as: influent gates that are not providing adequate isolation; effluent launders and aeration systems that
are in need of repair/replacement; and concrete corrosion in primary clarifiers above the water line that
require repair and coating to prevent future corrosion. The sludge removal system in primary tanks and
aeration/recirculation systems in secondary tanks need to be rehabilitated as well. The Authority will
not be able to meet its discharge permit without this upgrade.



Nahant CW-22-46

Sewer Collection System Repair & Replacement 2022

The Town of Nahant seeks to upgrade the wastewater collection system to be more reliable, resilient,
energy efficient, and cost-efficient. The sewer system repair and replacement work is required to
prevent sanitary sewer overflows, reduce inflow/infiltration to the sewer system and build a more
reliable and resilient wastewater system for the Town. The proposed work includes: Lowlands Pump
Station Upgrades, Willow Road Force Main Replacement, Lowlands Pump Station Force Main
Causeway Section Replacement, and Gravity Sewer Collection System Repairs.

Shutesbury CWPEC-23-62

Shutesbury Fire Dept. Immediate Response Action

Implementation of an Immediate Response Action to address a release of PFAS to the environment
that is impacting private wells in neighboring residential properties.

South Essex Sewerage District CWP-20-35

Primary Clarifier Concrete Restoration

SESD operates a regional WWTF that was originally constructed in 1972 and upgraded in the 1990s.
Average daily flows at the WWTF are approximately 30 MGD, with a peak capacity of 99 MGD. The
WWTF discharges effluent to Salem Sound. The primary treatment process consists of 7 underground
cast-in-place concrete tanks with precast concrete roofs. The concrete surface in the headspace of the
tanks has corroded over the years and has reached a point where the issue needs to be addressed. If this
issue is not addressed, there is a risk that the primary clarifiers could structurally fail. The goal of this
project is to restore the impacted concrete within all 7 primary clarifiers to ensure long term structural
reliability of the tanks.

Drinking Water Agreements

Andover DWLC-23-105

Lead Service Line Replacement

The Project will replace approximately 300 Lead Service Lines within the water distribution system.
In April 2022 MassDEP issued ACO 00012844 which requires the Town investigate a minimum of
400 water service lines of unknown material per year and replace a minimum of 25 LSLs per year.
Based on extrapolation of early data from the inspection program, an additional 156 service lines are
expected to be found to be lead service line containing material. Between 154 existing LSLs in the
Town's inventory and expected future LSLs of 156, 300 LSLs are estimated to be replaced.

Boston Water And Sewer Commission DWLC-22-50

Elimination of Lead Water Services in Boston

The Boston Water and Sewer Commission seeks to eliminate lead water services in both the public
way and private property. The Commission has an ongoing lead water service replacement program
which was initiated in response to the exceedance of the lead action level in 2020.



Braintree DWPEC-23-151
Tri-Town Regional Water Treatment Plant
The proposed Tri-Town Regional Water Treatment Plant (TTRWTP) project would create a regional
facility to replace the existing Braintree WTP and Randolph/Holbrook WTP. The new regional facility
would eliminate redundancies of having two individual plants and their associated capital and
operation and maintenance costs. The new Tri-Town WTP will help protect public health by reducing
bacteria, carcinogenic compounds, and disinfectant byproducts present in the current systems. The
water treatment process would be as follows:

- Polymer and PACL addition for coagulation of raw water

- Dissolved air floatation (DAF) for removal of larger, coagulated solids

- Granular activated carbon (GAC) filtration for removal of per- and polyfluoroalkyl

substances (PFAS) and smaller, finer solids

- Chlorine addition for disinfection and pH adjustment for corrosion control
The new TTRWTP will incorporate improved treatment technology in order to provide high quality
finished water and to maintain distribution system residuals. The regional facility, with a design
capacity of 12.5 MGD, would meet all current and anticipated drinking water standards, and would
also improve the aesthetic quality of drinking water for Braintree, Randolph, and Holbrook.

Holbrook DWPEC-23-152

Tri-Town Regional Water Treatment Plant

The proposed Tri-Town Regional Water Treatment Plant (TTRWTP) project would create a regional
facility to replace the existing Braintree WTP and Randolph/Holbrook WTP. The new regional facility
would eliminate redundancies of having two individual plants and their associated capital and
operation and maintenance costs. The new Tri-Town WTP will help protect public health by reducing
bacteria, carcinogenic compounds, and disinfectant byproducts present in the current systems. The
water treatment process would be as follows:

- Polymer and PACL addition for coagulation of raw water

- Dissolved air floatation (DAF) for removal of larger, coagulated solids

- Granular activated carbon (GAC) filtration for removal of per- and polyfluoroalkyl substances
(PFAS) and smaller, finer solids

- Chlorine addition for disinfection and pH adjustment for corrosion control

The new TTRWTP will incorporate improved treatment technology in order to provide high quality
finished water and to maintain distribution system residuals. The regional facility, with a design
capacity of 12.5 MGD, would meet all current and anticipated drinking water standards, and would
also improve the aesthetic quality of drinking water for Braintree, Randolph, and Holbrook.

Massachusetts Water Resources Authority DW-23-142

Section 23, 24, 47 Water Mains Rehab

The Massachusetts Water Resources Authority seeks to rehabilitate three water mains designated as
Sections 23, 24 and 47 under contract 6392. The water mains serve the communities of Boston and
Watertown. Section 23 and section 24 are 124-year-old cast iron pipes, Section 47 is a 103-year-old
cast iron main. The goal of this project is to improve the condition, hydraulic capacity and reliability
of the existing water mains, avoid potential service disruption as a result of breaks and leaks, and
improve hydraulic and operating deficiencies in the distribution system.



Massachusetts Water Resources Authority DW-23-148

Weston Aqueduct Supply Main Rehabilitation

The Weston Aqueduct Supply Main 3 (WASM 3) is an existing 10-mile, 56-inch to 60-inch diameter,
steel water main that supplies the communities of Waltham, Watertown, Belmont, Arlington,
Lexington, Bedford and Winchester. In addition, the pipe conveys flow to the MWRA's Intermediate
High, Northern High and Northern Extra High pressure systems. The pipe was built in the 1920's and
is in need of repair due to frequent leaks and aging valves and appurtenances. It serves as a primary
means of backup supply within the MWRA's distribution system in the event of a failure along the City
Tunnel and City Tunnel Extension.

Massachusetts Water Resources Authority DW-23-149

Northern Intermediate High Section 89 Replacement

This construction project will replace approximately 10,500 feet of 48-inch PCCP water main, Section
89, in Stoneham, Winchester, and Woburn, the abandonment of Section 29 in Stoneham, and the
replacement of valves and appurtenances for approximately 9000 feet of 36-inch Ductile Iron water
main in Woburn. Replacement of the older PCCP pipeline in Section 89 (identified as having a
significant risk of catastrophic failure) will ensure that this service area has a redundant means of water

supply.

New Bedford DWP-23-155

Quittacas Water Treatment Plant Upgrades

The City of New Bedford’s Quittacas Water Treatment Plant (QWTP) Upgrades project is the second
phase of the QWTP upgrades. The QWTP was constructed in the 1970's and no major upgrade has
been completed since. Phase 1 was just completed and included upgrades to the electrical distribution
system. This phase includes upgrades to the remaining major equipment such as the HVAC system,
SCADA, and process areas to ensure the plant continues to function safely and properly.

Randolph DWPEC-23-153
Tri-Town Regional Water Treatment Plant
The proposed Tri-Town Regional Water Treatment Plant (TTRWTP) project would create a regional
facility to replace the existing Braintree WTP and Randolph/Holbrook WTP. The new regional facility
would eliminate redundancies of having two individual plants and their associated capital and
operation and maintenance costs. The new Tri-Town WTP will help protect public health by reducing
bacteria, carcinogenic compounds, and disinfectant byproducts present in the current systems. The
water treatment process would be as follows:

- Polymer and PACL addition for coagulation of raw water

- Dissolved air floatation (DAF) for removal of larger, coagulated solids

- Granular activated carbon (GAC) filtration for removal of per- and polyfluoroalkyl